
Application of micro-flocculation and sand filtration as advanced
wastewater treatment technique

Yi Li*, Qing Wang, Yue Wu, Wei Li, Zhigang Liu

Key Laboratory of Integrated Regulation and Resource Development on Shallow Lakes, Ministry of Education,
College of Environment, Hohai University, Xikang Road #1, Nanjing 210098, P.R. China
Tel. +86 25 83786251; email: envly@hhu.edu.cn

Received 24 January 2013; Accepted 13 March 2013

ABSTRACT

To meet the strict wastewater discharge standard enacted from 2008 in China, a
micro-flocculation and sand filtration process was developed and investigated as advanced
wastewater treatment in a wastewater treatment plant. The average removal ratios of total
phosphorus, suspended solids, and chemical oxygen demand (COD) from secondary efflu-
ents were 53.3, 58.8, and 31.1%, respectively. What’s more, most of the endocrine disrupting
compounds (EDCs) were removed during the process with an endocrine activity decreased
from 76.59 ng/L to below the limit of quantification. Polymerase chain reaction–denaturing
gradient gel electrophoresis shows that microbes existing in the sands could enhance the
removal of COD and EDCs through biological degradation. This was also proved by fluo-
rescence excitation–emission matrix spectroscopy study on wastewater before and after the
micro-flocculation and sand filtration process. It is concluded that pollutants were removed
through coagulation, adsorption, filtration, and biological ways during the process.

Keywords: Micro-flocculation; Sand filtration; Advanced wastewater treatment; Microbial
community; EDCs

1. Introduction

During 2007 in China, the blue-green algae out-
break in Lake Taihu affected daily water supply and
water safety in almost every city along the lake, and
threatened China’s developed east. Thereafter,
discharge standard of effluents from wastewater treat-
ment plants (WWTPs) around Lake Taihu are
required to meet the first grade A standard instead of
first grade B standard since 2008 as enacted by
Chinese National Environmental Protection Agency
(GB18918-2002).

For integrated removal of general organic substances
and nutrients (nitrogen, phosphorus), anaerobic–
anoxic–oxic (AAO) process has been widely used in the
existing WWTP as secondary treatment [1]. Compared
with chemical treatment methods, the AAO process
shows economic and environmental advantages as there
is no chemicals addition during the process [2]. How-
ever, previous researches have indicated that there is a
conflict accompanied with the conventional AAO
process. In this system, inadequate denitrification of the
process could result in deterioration of phosphorus
removal [3]. Hence, as outlined in Table 1, the residual
concentration of suspended solids (SS) and total

*Corresponding author.

1944-3994/1944-3986 � 2013 Balaban Desalination Publications. All rights reserved.

Desalination and Water Treatment
www.deswater.com

doi: 10.1080/19443994.2013.787029

52 (2014) 1299–1306

February



phosphorus (TP) in the traditional AAO reactor effluent
usually exceed the maximum permissible level pre-
scribed by the first grade A standard [1,2]. In order to
obtain high treated water quality without retro-fitting
the existing construction, advanced wastewater treat-
ment of the secondary effluent is necessary. From this
standpoint, various processes have been evaluated for
advanced treatment of wastewater [4]. Among these,
flocculation and sand filtration is a promising technol-
ogy that has already been successfully used in drinking
water purification [5]. Flocculation takes place in the
sand filter and allows the filter to function at its most
effective. After separating most flocs, the water is
filtered as the final step to remove the remaining
suspended particles and unsettled flocs. It is also occa-
sionally used in the treatment of wastewater as a final
polishing stage for the treated effluent. But few studies
have been conducted on advanced treatment of waste-
water using this process [6,7].

To cope with increasing water scarcity, the treated
wastewater that meet the first grade A standard is
partly reused for landscape irrigation. Concerning the
ecological risk of the reused water, safety and reliabil-
ity are of course the key requirements [8]. However,
the growing usage of man-made chemicals has led to
the release of endocrine disrupting compounds
(EDCs), which can result in disruption of normal

endocrine function with possible adverse health
impacts [9]. Previous studies have definitely shown
that the WWTPs are an important pollution source of
EDCs released into the environment [6]. Thus, control
of EDCs in wastewaters is urgent and necessary. As
early as 1999, EDCs removal by activated sludge pro-
cess was studied [10]. Taking the AAO process, for
example, the primary removal mechanism of EDCs is
the biodegradation [9]. With in-depth study, the fate
and removal of various groups of EDCs by advanced
wastewater treatment processes are also discussed,
such as chlorination, ultraviolet photolysis, ozone
treatment, activated carbon adsorption [8], and mem-
brane filtration [11,12]. In the last decade, a lot of
research has been dedicated to the various stages of
wastewater treatment in terms of removal efficiency of
EDCs in WWTPs [6].

For typical sand filtration, the removal of pollutants
depends primarily on mechanical straining, sedimenta-
tion, impaction, interception, adhesion, and physical
adsorption [13]. While slow sand filters rely on biologi-
cal treatment processes of the thin biological layer on
the surface, rather than physical filtration [7]. The fore-
going studies on micro-flocculation and sand filtration
were mainly focused on the operation performance and
treatment efficiency [14]. However, limited studies
have been undertaken to study the removal mecha-
nisms of micro-flocculation and sand filtration involv-
ing involving biological processes, as limited studies
have been undertaken [7].

Therefore, the objective of this study is to investi-
gate the performance of micro-flocculation and sand
filtration as advanced wastewater treatment option for
secondary effluent, and its feasibility in satisfying the
effluent discharge standard of conventional pollutants.
Meanwhile, the ecological risk of this treatment
process was assessed by examining EDCs and estro-
genic activity in influents and effluents. In this work,
mechanisms contributing to the removal of contami-
nants in micro-flocculation and sand filtration were
explored simultaneously, to further define the role
played by the biofilm on sand grains.

2. Materials and methods

2.1. Site description

The flow chart of the progress is presented in Fig. 1.
The micro-flocculation and sand filtration (height:
4.3m, total area: 1,008m2, treatment capacity: 104m3/
d) was continuously fed with secondary effluent from
an AAO system located at Kunshan city in China.
Approximately 5–10mg/L of polyaluminum chloride

Table 1
Wastewater discharge standard (GB18918-2002) (mg/L)

Water quality
index

First grade
A standard

First grade
B standard

Effluent
from
WWTP
(A-A-O)⁄

COD 50 60 <50

BOD5 10 20 <10

SS 10 20 15–20

Animal and
vegetable oils

1 3 <1

Petroleum 1 3 <1

Anionic
surfactant

0.5 1 <0.5

TN 15 20 <15

NH3-N 5(8) 8(15) <5(8)

TP Built before
12/31/2005

1 1.5 1.0–1.5

Built after 1/
1/2006

0.5 1

Color 30 30 <30

pH 6–9 6–9 6–9

Fecal Escherichia
coli

103 104 103

⁄According to Fan et al. (2009) and Ma et al. (2009).

1300 Y. Li et al. / Desalination and Water Treatment 52 (2014) 1299–1306



(PAC, [Al2(OH)nCl6�n·xH2O]m, m6 10, n= 3–5) was
added as flocculant. Full-scale filter of 1.5-m sand
media depth was used to study the process perfor-
mance. The filter design and operation mostly relied
on the data gained at lab scale in our previous studies.
It was found that sand filtration with 1.0–2.0-mm effec-
tive sand size of uniform quartz sand media was most
effective at the filtration rate of 5.4m/h. The lower
section of the filter contained 100mm depth of coarse
gravel (4–8mm) as the graded gravel layer.

The system worked through alternation of filtra-
tion and backwash phases, whose duration could be
adjusted by the control panel. The air–water washing
filter was backwashed every 24–36h, firstly, with an
airflow of 15 L/(sm2) for 2min, then with an air/
water flow for 4min, and finally with a water flow of
6 L/(sm2) for 4min. For the air/water flow in the
middle part, the intensity of airflow was 15L/(sm2)
and that of water flow was 3 L/(sm2).

The operation of the micro-flocculation and sand
filtration chamber was controlled and determined by
SCADA online-analyzers for operation duration,
filtrated water turbidity, and head loss. Process
parameters were recorded online, including flow, pH,
and temperature.

During the treatment progress, the PAC dosing
could enhance the floc growth and form micro-floccula-
tion floc (diameter: 0.01–0.05mm). These tiny flocs could
be effectively entrapped and attached by/to the surface
of filtering material and previously removed particles.
Consequently, particles containing physico-chemical
pollutants, even the smaller ones, could be strained and
removed throughout the depth of the filter.

2.2. Sample collection and analytical methods

2.2.1. Physico-chemical parameters

Along with the experimental period, the quality of
influent and effluent of micro-flocculation and sand
filtration treatment plant were monitored for physico-
chemical parameters. From August 2011 to December

2012, daily samples were collected and analyzed for
TP, SS as well as chemical oxygen demand (COD). All
samples were taken and immediately analyzed
according to standard methods (APHA, 1995).

2.2.2. EDCs analysis

As mentioned above, EDCs here were also consid-
ered to be one type of the most important parameters
for monitoring the performance of the micro-floccula-
tion and sand filtration treatment plant. Therefore,
influent and effluent samples were taken at bi-
monthly intervals for EDCs and estrogenic activity
analysis. Concerning the high estrogenic activity and
wide occurrence, mainly eight kinds of EDCs were
selected as representative EDCs: octylphenol (OP),
4-n-nonylphenol (4-n-NP), bisphenol A (BPA), estrone
(E1), estradiol (E2), estriol (E3), 17a-estradiol (17a-E2),
and 17a-ethinylestradiol (EE2) [15].

The target EDCs in the samples were simulta-
neously determined. The effects of the treatment pro-
cess on estrogenic activity were evaluated by
examining estradiol equivalent (EEQ) concentrations
in influents and effluents of the filter. All the methods
for the analysis of EDCs and estrogenic activity were
detailed in our previous work [16].

2.2.3. PCR-DGGE analysis

The polymerase chain reaction–denaturing gradi-
ent gel electrophoresis (PCR–DGGE) method has been
gaining popularity as a technique to assess the micro-
bial communities. It was used, in this study, to reveal
the structure and composition of the microbial com-
munity in the samples collected from the process tank.
In addition, some functional species that played an
important role in the process may be identified [17].
For PCR–DGGE analysis, all the samples were taken
after the backwash of the micro-flocculation and sand
filtration treatment plant, which has been in operation
for one and a half years.

Fig. 1. Schematic representation of the micro-flocculation and sand filtration tank.

Y. Li et al. / Desalination and Water Treatment 52 (2014) 1299–1306 1301



During the PCR–DGGE analysis process, DNA
from the reactor samples was isolated using the
method described by Head et al. [18]. The product
from DNA extraction was verified by electrophoresis
in 0.8% agarose.

To amplify the V3 region of the bacterial 16S rRNA
gene, the primers 341F-GC (5´-GC-clamp-CCTACGG-
GAGGCAGCAG-3´) and 907R (5´-CCGTCAATTCCT
TTGAGTTT-3´) were used with a 40-base-pair GC-
clamp (CGCCCGCCGCGCGCGGCGGGCGGGGCGGG
GGCACGGGGGC) attached to the 5´ end of the
forward primer.

The procedures for PCR amplification and DGGE